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Compan

Namz y JIANGSU YUANXIANG ALLOY MATERIAL TECHNOLOGYCO.,LTD
Hisdik VLT3R 6T T B ERUE

Address JIANGSU YIXING DINGSHU TOWN SHUANG MIAO CUN
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The following sample(s) and sample information was/were submitted and identified by/on
the behalf of the client
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Sample Name nickel %é‘%
FE SR F 9 2023.03.31 SN 1
Sample Received Date Mar. 31, 2023 *ﬁ%
A 3 2023.03.31-2023.04.07 A RIR
Testing Period Mar. 31, 2023-Apr. 7, 2023 Ispection & T
BB R
Test Requested

FFs WA E

No. Test Item

. TR
Component analysis

KSR : HSWJ5 800,
Test Result(s): Please refer to the following pages.

ﬁ/\ H3# 2023.04.07

7\ Date Apr. 7, 2023
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Tested Sample(s)

RS FE AR
Sample No. Sample Name
A2230143244101001 %
nickel
R E A

Tested position photo(s) of sample

[T

A2230143244101001
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Test Item: Component analysis
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1. RBP4 Test Equipment:
BB R B 5
Equipment Name Model
YA ()
AR A BT A EMIA-20P
Carbon Sulfur Analyzer
ICP-OES Agilent 5800

2. B Environmental Conditions:

5% Temperature: 22.5°C; #2J% Humidity: 44.7%RH

3. JIRAFRHE Test Standard: GB/T 8647.8-2006, GB/T 8647.9-2006, ASTM E2594-20

4. YRGS R Test Result(s)

HH iR, %
Item Result,%
C 0.029
S 0.001
Pb <0.001
Cd <0.001
Sb <0.001
As 0.001
Bi <0.001
Co <0.001
Si 0.001
P <0.001
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Mg 0.005
Mn <0.001
Fe 0.009
Cu 0.003
Sn 0.002
Zn <0.001
Ni 99.94

VR Ni 1 100%Z 08115 .
Note:Ni content is obtained from 100%.
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Remark:The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.
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Statement:

LAT IR S T NS T <L & S s W g & 030G
This report is considered invalid without approved signature, special seal and the seal on the
perforation;

2R BB B AR AL, RIS E RO RS 5T, CTI ARAZ SR Sk
The sample(s) and sample information was/were provided by the client who should be
responsible for the authenticity which CTI hasn't verified,;
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The result(s) shown in this report refer(s) only to the sample(s) tested; ;
ARE CTI BHIFEE, AR EHARE . -~
Without written approval of CTI, this report can't be reproduced except in full; v

5.k AR S AR SN R A E R, I SO
In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.
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*** End of Report ***
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